=]
=voTrscH

P E R F O R M A N C E

www.evotech-performance.com

Ducati Streetfighter V4 / S Crash Protection
Installation Instructions



®

Installation Instructions  —

Kit Contents PRN014728

(A 1 x R/H Bobbin Bracket (M) 2 x Bobbin Spacer
1 x R/H Frame Spacer (Long) (N) 2 x Large Bobbin Head
(© 1 x L/H Bobbin Bracket

(©) 1 x L/H Frame Spacer (Short)

(B) 1 x M12 x 90 Caphead Bolt (Left Side)

(F) 1 xM12 x 110 Caphead Bolt (Right Side)

(@) 2 x Polyurathane Washer

(H) 2 x M12 Washer

(D 2 x M6 x 60 Caphead Bolt

(2 2x M12 x 75 Caphead Bolt

(K) 2 x Grommet Top Hat Inner

(L 2 x Grommet Top Hat Outer




._\\\ ®

Installation Instructions 1 ==







1oNns

Instruct

on

Installat













§-F o

Installation Instructions

o ;
m’/ D




Installation Instructions

..

o







B s e ———

Installatin Instructions
=




Installation Instructions







Installation Instructions




